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NINGBO MATTHEW SYNTHETIC LEATHER CO.,LTD 
613 JINDU INTERNATIONAL, NO. 345, SOUTHERN SECTION, HUANCHENG RD, WEST, NINGBO, 
P.R.CHINA 
 
The following sample(s) was/were submitted and identified on behalf of the client as: 
     
Sample Description : (A-B)PU: PU/PE/COTTON IN (A)GREY (B)BLACK FOR BOAT FURNITURE 

INDOOR((1)OMEGA (2)ECO DE90(D20)) 
Style No. : 1)OMEGA  

2)ECO DE90(D02) 
Manufacturer : NINGBO MATTHEW SYNTHETIC LEATHER CO.,LTD 
Country of Destination : Europe/United States 
   
Test Performed  : Selected test(s) as requested by applicant 
  *  *  *  *  *   
Sample Receiving Date : Jun 22, 2017 
Testing Period : Jun 22, 2017 -  Jul 03, 2017 
Test Result(s) : Unless otherwise  stated the results shown in this test report refer only to the 

sample(s) tested. For further details, please refer to the following page(s). 
 
 
 
 
 
Signed for and on behalf of SGS-CSTC  
Standards Technical Services Co., Ltd. Ningbo Branch  
 
 
 
_________________ 
Campus Cao (Account Executive) 
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Test Result 
 
Summary of Results: 

No. Test Item  Test Method Result Conclusion  

Sample A See test result  /  
1  

Neutral Salt Spray Test 
(NSS) 

ISO 9227:2012 
Sample B See test result  /  

 
Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

Note: 

/ : Not Apply to the judgment. 

 
Original Sample Photo: 

  
Sample A Sample B 
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Test Item: Neutral Salt Spray Test (NSS) 
Test Method: ISO 9227:2012 
Test Condition: 

Concentration of solution collected: (50±5) g/L NaCl  

Chamber temperature: (35±2)℃ 
Volume of salt solution collected: (1.5±0.5) ml/(80cm

2
·h) 

pH of collected solution at (25±2)℃: 6.5~7.2 
Exposure period: 48h 

Test Result: 
Sample Appearance Appearance rating 

Note
 

24h No visible change / 
Sample A 

48h No visible change 10 

24h No visible change / 
Sample B 

48h No visible change 10 

Note: Appearance rating refers to ISO 10289:1999, as follows: 

Area of defects, A (%) Appearance rating 

0(No defects) 10 

0＜A≤0.1 9 

0.1＜A≤0.25 8 

0.25＜A≤0.5 7 

0.5＜A≤1.0 6 

1.0＜A≤2.5 5 

2.5＜A≤5.0 4 

5.0＜A≤10 3 

10＜A≤25 2 

25＜A≤50 1 

50＜A 0 
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Test Photo: 

  
Reference sample    Tested sample 

After test- Sample A 24h 
Reference sample    Tested sample 

After test- Sample A 48h 

  
Reference sample    Tested sample 

After test- Sample B 24h 
Reference sample    Tested sample 

After test- Sample B 48h 
Equipment Information:  

Equipment Model Equipment No. Calibration date 
Next Calibration 

date 
Salt Spray Test 

Chamber 
AZSA1600 NBML-123 2017/05/23 2018/05/22 

 
 

*** End of Report *** 
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